



Zibo Bainaisi Chemical Co., Ltd

No.2277, Zhongxin Street,Huantai County,Zibo City,Shandong Province

Tel:0086-533-8226773

Fax:0086-533-8226773

Web:www.bainaisichem.com

E-mail:sale4@bainaisi.com

Product Analysis Report

Date: 25th. Feb., 2016

Item	PTFE Fine Powder	Lot No.	32D160225081-2
Model No.	DF-203	Quantity	520 KG
Testing Item		Testing Result	
Cleanliness		Clean & white surface	
Tensile Strength (Mpa)		31.3	
Elongation at Rupture(%)		387	
Volume Density (g/l)		/	
Moisture Content, (%)		0.015	
Particle Size (μ m)		440	
Standard Relative Density		2.184	
Remark		/	
Conclusion		Excellent Grade	

Analyst: Zhang Yan

Recheck: Wang Fei

